= =5 I KB

IN—IY1) Xk
PARTS LIST

BBWP-28BLC-BTFL-CD-DS

SEIKO SEWING MACHINE CO., LTD.



Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a Iinel:] ;
2. This book was prepared based on information available in March. 2011.
3. Parts are subject to change in design without prior notice.

INDEX

Machine body ~ sereeeeeeeeeiean

Upper shaft mechanism ~ soreeeevveeceenns

Needle bar and thread take—up mechanism

Inner presser foot mechanism =~ -=rrereeeeeeeeeees
Outer presser foot mechanism ~ =r=rrreesereeneees
Lower shaft mechanism = =roreeeeereneenen.
Throat plate and throat plate base --------<------
Hook saddle (right) and hook =~ =rereererereecenns
Hook saddle (left) and hook =~ =reseseererenenens
Thread trimmer mechanism 1 «ooreerererenneees
Thread trimmer mechanism 2 =roerreereeereeees
Feed shaft mechanism =reeremesevencenes
Feed adjustment mechanism =~ =ss=eemeeeeeeees
Upper feed mechanism =~ srreeeeemeeeenen
Feed reverse mechanism ~  creesrmeereeeeeees
Presser foot lifter mechanism =~ seseerreereeeeeees
Bobbin winder mechanism =~ seeeeeereeeeeeees
Tension release mechanism =~ =reeeemereeseeeee.
Thread tension ~ eremeeeeseseseeen

Lubrication 000 seesreesseeseseees

Alternating presser foot lifter mechanism (-CD)

Quick reverse mechanism (=BT) «=reeereeereeennes

Knee switch mechanism (=FL)  «ereeerememeeeenns

Manual switch mechanism (=BT, -CD, -DS)

Air pressure mechanism ~ reeeeeeeesesseees
Presser foot abtuator mechanism (—FL) .............................................
Connectors and CableS ............................................................
Accessories 'I ......; .....................................................
Accessories 2 ............................................................

Tab|e of gauge parts ............................................................

..........................................

...........................................

..........................................

...........................................

..........................................

..........................................

.............................

mEsssstssesErEEseseEEISEBSEERIRRERARTR AT



IN—YYZRRZFIAIZBLT
1. B THBTAEREL 88 TRLTEYEY,
2. ZOXRF2011FEIBDT—RIZESWTHERISN 2D T,
3. MREFELGULICEHALEFSNDGENHYET,

B X

pages

FARERE =000 e 1,2

FHEABEERE 0000 e 3. 4

FHE - TFERI R0 e 5.6

T BE{R 00 e 7.8
FABZ BE{R 0 e e 9, 10
THEEBI{ER 00000 e 11, 12
ik, iRt A g ————— 13, 14
H<tEEH).HY B S e R S R e e 15, 16
ATTITE(FE) . T e 17,18
HUUBEEE 1 e 19, 20
HUUHEEE 2 e 21,22
FEVBRERR 0 e 23, 24
FEUFETRA{R = crereeeeeeeeeeeeee e 25, 26
FEUBRERE 0 e 27, 28
FTBERE(R 0 e 29, 30
HRZ EFRIR ceeeeeeeeeeeeseesseesessessnnnnne s 31, 32
FEEB(R 000 e e 33, 34
FPDOBAER 0 e 33, 34
%Ej}];&?l{% ....................................................... 35, 36
ESHBBRIER 0 e 37,38
AHEFSEBBIR(-CD) sroreeeerrrrrrraanr e 39 40
FAYTINYTBRFR(BT)  rererrrerrrrs e 39, 40
%Z’f‘y?Faﬂ%(—FL) ....................................................... 41, 42
FFAAYFBIREBT, —CD, —DS)  crerevrrerrmremrmaranniiiees 41, 42
ZOIERA{R 00 e 43, 44
WZFHOFAT—FBRFL)  coveeerrrrrn e 43, 44
TORIA A —T I e 45, 46
FRBRBEER 1 e 47, 48
HREBEBIR 2 00 e 49, 50

HemS038 e e 51



F {AR8{%/Machine body




F{XRH{%/Machine body

NO. ﬁﬁ%%% e B DESCRIPTION
PARTS NO. | QTY

1 160384 EXSFE:3 SUPPORT BAR

2 |60227-01 1 | kiR TOP COVER

3 |60227-02 1 |CDHE A ILAZIL DIAL BUSHING, CD

4 |B150607 1 | EiRT L RUBBER CAP, 32.8

5 60229 1 | KFEHN— COVER, ;T/TAKE-UP LEVER

6 |60204 1 |FFEHNA—L BOLT, SOCKET M4X0.7 L=6

7 31207 1 | KFEHA—L T v— WASHER, PLAIN M4

8 |60228 1 | ER—b Syt SHEET PACKING

9 |30066 7 | E#Rik BOLT, SOCKET M5X0.8 L=12

10 |27172 5 |74 SET SCREW, SOCKET (CP) M6X1.0 L=8

13 |60002 1 |@k FACE PLATE

14 |B159150 1 |ERIT Ltz RUBBER CAP, 20.5

16 - |60004 1 | EHGHS OIL WICK, 130

17 |60003 1 |@ERs vE PACKING,; F-PLATE

18 |27177 2 |EHE BOLT, SOCKET M5X0.8 L=16

19 |B117936 3 |EHENT LR RUBBER CAP, 9.4

20 |20218 1 |TLig RUBBER CAP

21 |20161 1 [HE OIL WINDOW

22 |8040 2 |[a—Fhi—it SCREW 9/64X40 L=8

23 |30025 2 |a—FKhn—it Ty v— WASHER, PLAIN L3.5

29 |B142374 2 |I\wHLR— Ty a BUSH, DRY ; L=20

30 |B140063 IR VA, § SRS PIN, DOWEL

32 |B153132 1 |7\ N—RA by —Fa1—7J NYLON TUBE, L=13.5

33 |B140063 1 |1\ HLR—ATY 5 Zbwsi—  |PIN, DOWEL

34 |B104821 1 |/Svh L —dT L RUBBER CAP, 10.5

35 |30046 1 |7—REILE SCREW, TRUSS M4X0.7 L=4

36 |31207 1 |[F—AB LTy — WASHER, PLAIN M4

37 |14517 1 |EBLIR(/4"~3/8") (12#) SLIDE PLATE (1/4”~3/8") (Std.)

38 603101 1 |ZEL#RLE SLIDE PLATE SCREW 11/64X40 L=9

42 |60358 1 |RyEER UPPER COVER ASSY, BED

43 |60359 1 | RyFER x> SHEET PACKING, BED

44 [30075 10 |RNybkLEiRiE BOLT, SOCKET M4X0.7 L=8

45 |B105113 1 | NyFfaheE SCREW 12.70X28 L=5

46 |B105215 2 [ RNuFRiSime/ Sv¥ PACKING

47 60357 1 |ZRAT PIPE

48 160371 1 |ZEnNE=—Li(T TUBE, 120

49 |60364 1 |NyRihig OIL CAP, BED

50 |B140518 1 [(RyRhaso8ihie SCREW 7.94X28 L=10

51 |B081007 1 |NyFBa 28R 0) T O RING, P7

63 |B159150 1 |R&EHS—TLEE RUBBER CAP

64 {60360 1 |FANTr—=2 OIL GAUGE

65 [37229 2 |7vig SET SCREW, SOCKET M4X0.7 L=5

66 |61531 1 | &EEZAEER) SUPPORT BAR (LONG)

67 |61533 1 |hREEHD A —iR INTERMEDIATE CASE COVER

68 |30046 4 |hRfFEH/—IRIE SCREW, TRUSS M4X0.7 L=4




EF#hBS{% /Upper shaft mechanism




L EHE]{% /Upper shaft mechanism

NO. oo e m DESCRIPTION
PARTS NO. | QTY

1 [60007 1 | &k UPPER SHAFT

2 |60015 1 |95 9F—avhi CRANK MOTION CAM

3 111031 1 | EEAFTYLEED BEARING, UPPER SHAFT

4 118607 1 |95 9hL01EA) SCREW 9/32X28 L=16

5 271172 1 |9529hL1k(B) SET SCREW, SOCKET (CP) M6X1.0 L=8

6 |30066 2 |90EHTIERL BELT, SOCKET M5X0.8 L=12

7 135999 1 |90FES591E SET SCREW, SOCKET (CP) M6X1.0 L=6

8 |60011 1 |54 — BALANCER

9 |28027 1 |13\ H5—1k SET SCREW, SOCKET (CP) M8X1.25 L=12

10 |60009 1 | LE#BRAS— (&) BR-COLLAR, M U-SHAFT

11 |27172 2 | L#BRAS—(h)iE SET SCREW, SOCKET (CP) M6X1.0 L=8

12 {60010 1 | EERFY S (F) BEARING

13 |60223 1 |R&EEFHT— COLLAR, BOBBIN WINDER

14 (35999 2 |REEHT—LE SET SCREW, SOCKET (CP) M6X1.0 L=6

15 160224 1 | EXRJLETF—Y (38) UPPER BELT PULLEY ASSY

16 |60225 1 [ ERILET—1)—1E(A) SET SCREW, SOCKET (CP) M6X1.0 L=12

17 |28043 1 [ERJLRT—)—1E(B) SET SCREW, SOCKET (CP) M6X1.0 L=10

18 |60008 1 | EEBRAS—(#) BR-COLLAR, B :U-SHAFT

19 (60013 1 | EEIBRAS—(#)1LO8E  |RETAINING RING, EXTERNAL C20

20 |27172 2 | EEBRAS—(#)1E SET SCREW, SOCKET (CP) M6X1.0 L=8

21 |60014 1 [EEAT7YLT () BEARING

22 161503 1 | B4 X)Lk TIMING BELT

23 |50404 1 |F—1—1tA) SET SCREW, SOCKET (CP) 15/64X28 L=19

24 |50405 1 |F—Y—I1k(B) SET SCREW, SOCKET (CP) 15/64X28 L=19

25 161529 1 | F—1— PULLEY COMPLETE

26 |37031 1 |F—y—Lal SCREW, FLAT M6X1.0 L=16

27 |37028 1 [F—)—#BLAhLES WASHER

28 161504 1 |7AF5— IDLER

29 |61507 1 |7A4F5—x& IDLER FLANGE

30 |61505 1 |PAFS—84 IDLER SHAFT

31 |11426 2 |7AFS—§htE O RETAINING RING

32 |27171 2 |7AFS—x&1L SET SCREW M5X0.8 L=10

33 |61506 1 | 7ARS—%dE IDLER ADJUSTING SCREW

34 |27172 1 | 7AFS—ERE#LE SET SCREW, SOCKET M6X1.0 L=8

35 |61534 1 |y id INDICATOR RING

36 |27172 1 |X=FY5I1E SET SCREW, SOCKET M6X1.0 L=8

37 |37061 2 |PARZ—2viv— WASHER

38 [37158 1 | 7—=)—uiv— WASHER




&t #5 - XFEEH{% /Needle bar and thread take—up mechanism




§1#- XFEBH{% /Needle bar and thread take—up mechanism

NO.| maEeE |ue ES DESCRIPTION
PARTS NO. | QTY

2 |60028-01 1 |#ExXE NEEDLE BAR BRACKET

3 |60028-02 1 |#HET A NEEDLE BAR BRACKET SHAFT

4 |60028-03 1 [R2HdLA RUBBER SHEET

5 (60030 2 |$HETSEBmRE PIN

6 |60044 1 [#EBEERAL—IL GUIDE RAIL, N/B-CLAMP

7 (37112 2 |EHEBREEAL—ILIE SCREW M3X0.5 L=6

8 |60622-A 1 |&tH#E NEEDLE BAR

10 |B140553 2 |&tik SET SCREW 1/8X40 L=45

11 |60041 1 |ftH#EfaE NEEDLE BAR CLAMP

12 |37134 1 [EHEE&ERL SCREW M4X0.7 L=10

13 |60042 1 |fHEREAE SLIDE BLOCK, N/B-CLAMP

14 160034 1 |#H#ELXTESE——N1T OIL TUBE, 110

15 |60032 1 |fHEL SRS OIL WICK, 700

16 |60031 1 |[#HELERR D SPONGE

17 |30046 1 (#HELBRRITIE SCREW, TRUSS M4X0.7 L=4

18 |61508 1 |XFHER) THREAD TAKE-UP LEVER COMPLETE

19 |37046 1 [ RKFERT7YLT () BEARING, S ; T-TAKE-UP

20 |37047 1 | RFEATYT(R) BEARING, L ; T-TAKE-UP

21 |37051 2 | KTy v— WASHER, THREAD TAKE-UP

22 |60019 1 | XTEXZ THREAD TAKE-UP SUPPORT

23 160021 1 |XHEXZARQL SUPPORT SCREW M4X0.7 : T/TAKE-UP

24 |37585 1 [ KEXZZRLCFvk NUT M4

25 [37053 2 | KEXZ=Z—FILRTYYT NEEDLE BEARING

26 60020 2 | KFEXAIYT SUPPORT RING, : T/TAKE-UP

27 |60022 1 |90EESZ25 CRANK, 90

28 160023 1 | &S5 2 () NEEDLE BAR CRANK ROD ASSY

29 60024 2 |#ESSHRTYLYT BEARING

30 |60017 1 | PIN, ; T/TAKE-UP

31 |60116 1 |XEE1ERL SET SCREW, SOCKET (CP) M5X0.8 L=8

32 |60018 1 | REEAZL BUSHING, ; T/TAKE-UP PIN

33 |60116 1 |XFEA2)LIE SET SCREW, SOCKET (CP) M5X0.8 L=8

34 |60043 1 |&t#ET S EA%ILED BUSHING

35 |60081 1 |$HEL EEARIL(E) BUSHING, F

36 |B116920 2 | EBMT Y y— RING, THRUST

37 |60039 2 |#HELEEHHS— COLLAR

38 [27177 2 |#HETSEHS—ERL BOLT, SOCKET M5X0.8 L=16

39 90625 2 |#ELE#HHS—FHH LTy +— |WASHER, SPRING 2-5

40 |NO122 2 |&tDP X 17 #22 NEEDLE, DPX17 (#22)

41 |61508C 1 [KFEvk THREAD TAKE-UP LEVER SET

42 |31110-A 1 |$##LE BOLT, SOCKET M3X0.5 L=10

43 |60624-A 1 |[$HEHRENRN (1/87~5/16") (ZB#) |THREAD GUIDE (1/8”~5/16") (Std.)

44 60634 1 |[##%EYIESD NEEDLE CLAMP BRAKE PIN

45 |B062630 1 |#HERNLE SCREW 2.38X56 L=4

46 161206 1 |&tEE (1/747) (J=#E) NEEDLE CLAMP (1/4”) (Std.)




b X E84% /Inner presser foot mechanism




b % BH{% /Inner presser foot mechanism

NO.| MaEE & m DESCRIPTION
PARTS NO.| QTY

1 |60081 1 |#&sEh A2 )L (A BUSHING, F

2 |60082 1 |#EEhARIL (32) BUSHING, B

3 160106 2 hS— COLLAR, UD ADJUST-SHAFT

4 18028 2 |[$EEHhHS—1k SET SCREW, SOCKET (CP) M5X0.8 L=5

5 (60078 1 |[HEERAR D SPONGE

6 |60080C 1 |#Eh(E) SHAFT ASSY

7 |60080 1 |48 SHAFT

8 |31092 1 [{EEhFERL BOLT, SOCKET M4X0.7 L=12

9 [B104450 1 |{EEhT L4 RUBBER CAP, 8

10 {60057 1 |HEE CONNEGTING PIN

11 60528 1 |HEEhEE OIL WICK, 235

12 |60068 1 |Fa—THAEW) TUBE GUIDE

13 |60064 1 |F2—THAFLE BOLT, SOCKET M3X0.5 L=5

14 160066 1 |& LEATHER

15 (18349 1 |RIE BOLT, SOCKET M3X0.5 L=6

16 |60483 1 |RBZTvv— WASHER, SQUARE 10X12X1

17 |60065 1 |=o3GER CONNECTION

18 |60059 1 |E2 kM STOPPER CLAW

19 |60060 1 |[IWAESIR PRESSER CONNECTION PLATE

20 |60056 1 |RzEERE PRESSER BAR CONNECTION

21 |60059 1 |Evikm STOPPER CLAW

22 |60064 1 |E> 1Mt BOLT, SOCKET M3X0.5 L=5

23 |60056 1 |z EEEE PRESSER BAR CONNECTION

24 160059 2 |Exikm STOPPER CLAW

25 160064 1 |Evibmik BOLT, SOCKET M3X0.5 L=5

26 |60057 3 |HRIEEFSEY CONNECTING PIN

27 |60058 3 [HRZEEGE RS OIL WICK, 50

28 160094 1 |HEsEmE—— (T OIL TUBE, 75

29 |BS51277 2 |HEETTILE FELT

30 |BS51803 1 |H#ooiLk FELT

31 |60079 1 |4&EhT LF2 () RUBBER CAP

32 |60086 1 |[HEEE OIL WICK, 80

33 |60096 1 (gt B FEdmS OIL WICK, 20

34 60063 1 R b Ed SHAFT, SLIDE BLOCK

35 |61021 1 |hiEzE INNER PRESSER BAR

36 |60062 1 [RhEBE GUIDE SLIDE BLOCK

37 |8145-03 2 Rt B EHIEOHER RETAINING RING, EXTERNAL 4

38 60061 1 |IRh kiR STEADY PLATE

39 (37136 2 |iRh bR SCREW M5X0.8 L=10

40 [16525 1 |thiRZ (1/47) (EH) INNER PRESSER FOOT (1/4”) (Std.)

41 |10662 1 ||zt SCREW 5/32X40 L=6.5




SR Z Bi{%/Outer presser foot mechanism




518 Z BE{% /Outer presser foot mechanism

[m]

NO.| REE |ueE mB DESCRIPTION
PARTS NO.| QTY

1 [60161 1 [X EF&A%)L(A) BUSH, A ; P-FOOT LIFTER SHAFT

2 |B148197 1 [$8z EFeA%)L(B) BUSH. R : SPREADER SHAFT

3 |60162 1 [#Z _EFE#ARILC) P-FOOT LIFTER SHAFT BUSH, C

4 |B146539 1 [3Rx _EFEA%)LD) FEED SHAFT BUSH, L

5 (61023 1 R EARL BUSHING, ; P-BAR

6 |60116 1 Bz EAZILIE SET SCREW, SOCKET (CP) M5X0.8 L=8

7 |60069 1 (R FET VI PRESSER ADJUSTING DIAL

8 60070 1 |HZEREHR (FR) PRESSER ADJUSTING PLATE ASSY

9 |60077 1 |[BRFEHHRZTILH FELT, PRESSER ADJUSTING PLATE

10 {60076 1 (A EEhY<IEY PIN

11 |11426 1 |2 REYTIE LD RETAINING RING, E7

12 160156 1 [RE B EEE ) P-FOOT LIFTER CONNECTION ASSY

13 {60157 1 |z EIEERS OIL WICK, 400

14 |60158 1 ||z ELEFEGENEY PIN

15 (28043 1 (X EFEE 1k SET SCREW. SOCKET (CP) M6X1.0 L=10

16 161022 1 |4 R E PRESSER BAR, OUTER

17 160074 1 PIRZEAT) Tt SHAFT, PRESSER BAR SPRING

18 {60073 1 [BEESTYSE(TF) SPRING SUPPORT, D

19 |60075 1 |BREATYLT PRESSER SPRING

20 |60071 1 |[BREATITHh5— COLLAR

21 |60072 1 |WAERTIHT%Z(E) SPRING SUPPORT, U

22 (19060 2 [BzERTYFTEHRTITE PIN, SPRING 3X8

23 (31094 1 |BABEATY FEtHER RETAINING RING, E5

24 |60155 1 A LFEh PRESSER BAR, LIFTER SHAFT

25 |B146581 2 |z EFE#hS— SET SCREW COLLAR

26 |B014760 2 |z EiFfEhS—1kRl SET SCREW, SOCKET 5.95X28 L=6

27 [60380 1 |BEEFB (L) KNEE LIFTER ARM, U

28 28031 1 ¥ EFBi( )&l BOLT, SOCKET M6X1.0 L=14

29 160163 1 |[BZEFB(E)RTILY SPRING

30 |61525 1 |BE b EEEGR K-LIFTER CONNECTING BAR ASSY

31 |61525-01 1 | EESE KNEE LIFTER GONNECTING BAR

32 |30203 2 |UvoR—i LINK BALL

33 (11412 2 (Yoo hR—ILFybk NUT

34 |28578 2 |V LEFERET Y — WASHER, SPRING 206

35 60165 1 |#Z EFHLB) PRESSER BAR LIFTER CAM, B

36 |34323 1 |8z EFHLT)ERL BOLT, SOCKET M5X0.8 L=18

37 (60164 1 [z EFHLWNA) PRESSER BAR LIFTER CAM, A

38 |61050 1 | EFHLWNERLE SHOULDER SCREW 15/64X28

39 61051 1 |[BALEFHLA) TV v— WASHER, PLAIN L6

40 |8047 1 BRZ EFHLWALERT VI v— WASHER, WAVE 8

42 160166 1 [#RZ LT PRESSER LIFTER BAR

43 |11430 1 |1z EIFEEY LEVER GRIP

44 160379C 1 |EELF#ER) KNEE LIFTER SHAFT ASSY

45 160379 1 |(EELF#h KNEE LIFTER SHAFT

46 |BS16290 1 |BEET#E NEEDLE ROLLER, 4X19.8

47 |28208 1 |EF EITFHIEHE RETAINING RING, E10

48 |60381 1 |BEETFBR(TF) KNEE LIFTER ARM, D

49 34323 1 |EY ETFB(T)#ELl BOLT, SOCKET M5X0.8 L=18

50 |30804 1 |EY EIFB(TF)Fvh NUT M6

51 |60159 1 |Bx E(FEE NEEDLE ROLLER, 5X29.8

52 |30804 2 |WZERESTAVILTVE NUT M6

53 |61020 1 |RzxiaE PRESSER HOLDING BRACKET

54 (27174 1 |BA{AFLLE PINCH SCREW M5X0.8 L=8

55 |18484 1 |5 AL SCREW 3.57X40 L=11

56 [10677 1 |y v— WASHER

57 |10937-01 1 | a2 H—H—FK (1/8”~1/4")(24£) |FINGER GUARD (1/8"~1/4") (Std.)

58 (10185 1 |5MBZ (1/747) (E%) OUTER PRESSER FOOT (1/4”) (Std.)

_1 0_




